
Provided by: 
Seven Mini Parts 
www.7ent.com - (530) 886-0771 

Parts list for KAD Twin Cam 
 
Parts supplied in "head kit"  
 
1010001 Cylinder Head Casting  
1013022 Exhaust Valve Seat  
1013021 Inlet Valve Seat  
1013025 Valve Guides  
1017090 Valve Guides Circlip  
1013027 Inlet Valve  
1013028 Exhaust Valve  
1013132 Valve Guide Oil Seals  
1013131 Valve Spring Platform Washers  
1013133 Valve Springs (Inner & Outer)  
1013046 Valve Springs Retaining Caps  
1013134 Valve Collets  
1013043 Spark Plug Tubes  
1013100 Spark Plug Tube "O" Rings Large  
1013101 Spark Plug Tube "O" Rings Small  
1013142 3/8 x 3 unc (Cap Head)  
1013034 3/8 Washers (Special)  
1013143 5/16 x 3.1/4 unc (Cap Head)  
1017091 5/16 Washers (Special)  
1013032 Bent Studs  
1013035 Bent Stud Washers (Special)  
1013141 3/8 unf K Nuts  
1013039 Heater Plate  
1013135 1/4 x 3/4unc (Cap Head)  
1013136 1/4 Washer  
1017093 90 Elbow Hose Fitting  
1013031 Exhaust Studs  
1013161 1/4 unf Nuts  
1013136 1/4 Washers  
1017092 Exhaust Gaskets  
1017086 Thermostat Housing Casting  
1017094 23.5mm x 5/16unc (stainless cap head)  
1017095 44.5 x 5/16 unc (stainless Cap Head)  
1010002 Cam Carrier Casting  
1013002 Bearing Caps (Line Bored)  
1013149 1/4 x 1.1/4 Bolt (Cap Head)  
1013136 1/4 Washer  
1013047 Cam Follower, 1.25" dia  
1013033 Valve Clearance Shims  
1011001 Cam Shafts  
1013152 3/8 unf Grub Screws (Cam Blanking)  
1017073 Vernier Cam Pulley  
1013156 3/8 x 1.1/2 unf Cam Pulley Bolt  
1013040 Cam Pulley Washer  
1013150 Cam Shaft Woodruff Keys  
1013148 Cam Shaft Oil Seals  
1013145 1/4 x 2unc Cap Head  
1013146 1/4 x 1.1/4unc Cap Head  
1018000 5/16 hollow dowel  
1010003 Cam Cover  
1013009 Oil Filler Cap  
1013155 Oil Filler Cap O Ring  
1018001 Cam cover bolt 1/4 x 1.1/4 unc (Cap Head)  
1018002 Cam cover bolt 1/4 x 1.1/2 unc (Cap Head)  
1017089 Cam Carrier Blanking Plates 
1018003 1/4 x 1/2 unc Bolts  
1013136 1/4 Washers  
1017093 Hose Fitting (Breather) 

1018004 Cam oil feed 81/4" braided -03 Pipe  
1018005 3/8 unf Straight Fitting 
1018006 Straight Banjo 
1018007 25mm Long Banjo Bolt 
1018008 Copper Washers  
1018009 Oil Gauge T Piece  
1018011 M8 Grub Screw  
1016099 Front Cover Plate  
1018012 5/16 x 3/4 unf Caps  
1018013 1/4 x 5/8 unf Caps(thread all way)  
1018014 Crank Shaft Oil Seal  
1017001 Jack Shaft Sealing Plate  
1017097 Jack Shaft Oil Seal  
1018015 1/4 x 7/8 Caps  
1017096 Jack shaft Sealing Plate O Ring  
1017000 Jack Shaft Toothed Pulley  
1018010 Crank Shaft Toothed Pulley  
1017085 Crank Shaft Shim 40  
1018016 Cam Belt Tensioner  
1017083 Cam Belt Tensioner Piller Stud  
1017084 Cam Belt Tensioner Piller stud Spacer  
1018017 3/8 Washer  
1018018 3/8 unf Nyloc Nut  
1017081 Toothed Idler  
1018019 Bearing  
1017098 Bearing Spacer  
1018024 Idler Piller  
1017099 Idler Piller Washer  
1018020 3/8 x 2.1/2 unf Bolt  
1018017 3/8 Washer  
1018018 3/8 unf Nyloc Nut  
1013162 C7E NGK Spark Plugs  
1013158 Cam Belt Power Grip HTD  
1013116 Inlet Manifold Casting  
1018023 Inlet Manifold Bolts 1/4 x 1unc Cap Heads  
1013117 DCOE Studs  
1013122 Throttle Cable Bracket  
1013123 Bolts 1/4 x 1/2 unc (Cap Head)  
1013110 14mm x 1/4 unc Bolt  
1013136 1/4 Washer  
 
Extra parts required for build, not supplied as part of head 
kit.  
 
1018021 exhaust manifold tubular steel 4-2-1  
1018022 exhaust system centre pipe  
1018023 exhaust system: tail pipe  
1017087 Top Samco Hose  
1017088 Bottom Samco Hose  
1017079 Radiator Mount Bracket  
1013126 grommet  
1013127 bush- support bracket 


